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TEST REPORT DECLARATION

Applicant . Shenzhen Esorun Technology Co.,LTD
Address . Room 226, Building A, B, C, Zone B, Yuanfen Industrial Zone, Taoyuan Community,
" Dalang Street, Longhua District, Shenzhen
Manufacturer . Shenzhen Esorun Technology Co.,LTD
Address . Room 226, Building A, B, C, Zone B, Yuanfen Industrial Zone, Taoyuan Community,
" Dalang Street, Longhua District, Shenzhen
EUT Description : 3inl Wireless charging station
(A) Model No. : Farer 3inl
(B) Trademark : ESORUN

Measurement Standard Used:

FCC CFR Title 47 Part 15 Subpart C Section 15.209

The device described above is tested by Shenzhen Alpha Product Testing Co., Ltd. to determine the
maximum emission levels emanating from the device and the severe levels of the device can endure and
its performance criterion. The test results are contained in this test report and Shenzhen Alpha Product
Testing Co., Ltd. is assumed full responsibility for the accuracy and completeness of test. Also, this report
shows that the EUT is technically compliant with above listed standard(s) requirements.

This report applies to above tested sample only. This report shall not be reproduced in parts without
written approval of Shenzhen Alpha Product Testing Co., Ltd.

: Yannis Wen
Tested by (name + signature)................. : Project Engineer

Reak Yang

Approved by (name + signature) ........... : Project Manager

Date Of iISSUE .....cccevviiiiieeeeiee e, : March 22, 2023
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1 General Information
1.1 Description of Device (EUT)

Product Name .| 3inl Wireless charging station
Trademark 1| ESORUN
Model Number .| Farer 3inl1

Input : 5V=2A, 9V=2A,12V=2A

Wireless Outputl(for mobile): 5W, 7.5W, 10W, 15W(Max)
Power Supply .| Wireless Output2(for Airpdods): 5W(Max)

Wireless Output3(for iwWatch): 3W(Max)

Simultaneous Output: 10W(Max)+3W (Max)+3W(Max)

Operation Frequency ;| 115k-205kHz and 325kHz

Number of Channels 2

Modulation Type ;| MSK

Antenna Type .| Coil Antenna

Antenna Gain .| 0dBi

Hardware Version 11 V1.1

Software Version 11 V1.0

1.2 Ancillary equipment Details
Title Manufacturer Model No. Serial No.
Load YBZ N/A N/A
Load N/A

Adapter Tser(‘:eh‘:fo';ggy'*c%o'\:'tg HNFCQC3024UU N/A

1.3 Test Lab information

Shenzhen Alpha Product Testing Co., Ltd
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China

June 21, 2018 File on Federal Communication Commission
Registration Number: 293961
Designation Number: CN1236

July 15, 2019 Certificated by IC
Registration Number: CN0O085
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2 Summary of test

2.1 Test Standard description:

The tests were performed according to following standards:
47 CFR Part 15.209: Radiated emission limits; general requirements

2.2 Summary of test

Item Requirement Method Result
Conducted Emission at AC 47 CFR 15.207(a) ANSI C63.10-2013 section 6.2 | Pass
power line

20dB Occupied Bandwidth 47 CFR 15.215(c) 2";‘52' 63.10-2013, section Pass
Emissions in restricted .

frequency bands (below 47 CFR 15.209 2!;184I 63.10-2013 section Pass
30MHz) A

Emissions in restricted .

frequency bands (30MHz - 47 CFR 15.209 ANSI C63.10-2013 section Pass

6.6.4

1GHz)
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2.3 Test Mode Description

No Title Description
™1 TX(For Mobile) 125kHz

T™M2 TX(For Airpods) 148kHz

T™M3 TX(For iWatch) 325kHz

TM4 X 125k+148k+325k
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2.4 Test Equipment

Conducted Emission at AC power line

Equipment Manufacturer Model No Inventory No Cal Date |Cal Due Date
LIS, SCHV&RZBE NSLKS8126 | 8126-466 |2022-08-22 | 2023-08-21
Pulse Limiter SCHVE’:QRZBE 9516F 9618 | 2022-08-22 | 2023-08-21
Test Receiver ROWES‘ZSCH ESCI 101165 | 2022-08-22 | 2023-08-21
LIS, RO'WAES‘ZSCH ENV216 101043 | 2022-08-23 | 2023-08-21
RF Cable Resenberger Cable 3 CE1l 2022-08-22 | 2023-08-21
Passiver VOL ROHDE&SCH | o115 73 |0299.7810.56 | 2022-08-22 | 2023-08-21
tageprobe WARZ
ISN SCHWARZBE | ~a13g158 | CAT3 8188 | 5455 03-30 | 2023-03-29
CK #167
ISN SCHVE’:?(RZBE NTFM 8158 | S/N: 00273 | 2022-03-30 | 2023-03-29
ISN SCHV(V:A};RZBE NTFM 8131 | S/N: 00286 |2022-03-30 | 2023-03-29
ISN SCHVE’:?(RZBE CAT5 8158 | S/N: 00316 | 2022-03-30 | 2023-03-29
20dB Occupied Bandwidth
Equipment Manufacturer Model No Inventory No Cal Date |Cal Due Date
CMU200 RO'WAES‘ZSCH CMU200 116785 | 2022-08-22 | 2023-08-21
Signal Analyzer Agilent N9020A MY49?)10006 2022-08-22 | 2023-08-21
vector Signal Generator Agilent N5182A MY49060042 | 2022-08-22 | 2023-08-21
vector Signal Generator Agilent E4438C US44271917 | 2022-08-22 | 2023-08-21
Power Sensor DARE RPR3006W 151088;‘13'\' 2022-08-22 | 2023-08-21
Power Sensor DARE RPR3006W 151088315'\' 2022-08-22 | 2023-08-21
ROHDE&SCH 1201.0002K5
CMW500 frve CMW500 | (o iiaa0cen, | 2022-08-22 | 2023-08-21
Emissions in restricted frequency bands (below 30MHz)
Equipment Manufacturer Model No Inventory No Cal Date |Cal Due Date
. SCHWARZBE VULB
Bilog Antenna o VULBO168 | o Yol -D | 2021-08-30 | 2023-08-29
9*6*6 anechoic CHENYU 9*6%6 N/A 2022-05-17 | 2025-05-16
chamber
8+4*3 Shielded room | CHENYU 8+4*3 N/A 2022-05-17 | 2025-05-16
Filter SKET szgld'é%' N/A 2022-08-22 | 2023-08-21
. WHKX2.80
Filter WAINWRIGHT| T2 59 SN1 2022-08-22 | 2023-08-21
Amplifier HP HP8347A | 2834A00455 | 2022-08-22 | 2023-08-21
Amplifier Agilent 84498 | 3008A02664 | 2022-08-22 | 2023-08-21
RF Cable Resenberger Cable 1 RE1 2022-08-22 | 2023-08-21
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Loop Antenna SCHV&QRZBE FMZB 15198 00128 | 2021-08-30 | 2023-08-29
Spectrum analyzer | ROTD=ESCH FSU 200002 | 2022-08-22 | 2023-08-21
Preamplifier SKET  [LNPA_1840-50 SKZOlfmlSO 2022-08-22 | 2023-08-21
RF Cable ZDECL 291LK§11AT'32 05302018#1 | 2022-08-22 | 2023-08-21
Spectrum analyzer ROWES‘ZSCH FSV40-N 102137 | 2022-08-22 | 2023-08-21
Filter/Amplifier bank RSESU-HPH-
e SKET UNPPLBG | SK20190712 | 2022-08-22 | 2023-08-21
Amplifier SKET LNPAZ?SHSG' SKZOZSONSO 2022-08-22 | 2023-08-21
RF Cable ZDECL 291'-'(511”'32 05302018#2 | 2022-08-22 | 2023-08-21
Emissions in restricted frequency bands (30MHz - 1GHz)
Equipment Manufacturer Model No Inventory No Cal Date |Cal Due Date
. SCHWARZBE VULB
Bilog Antenna oK VULB 9168 | o pce, | 2021-08-30 | 2023-08-29
9"6*6 anechoic CHENYU 9*6*6 N/A 2022-05-17 | 2025-05-16
chamber
8*4*3 Shielded room | CHENYU 8*4*3 N/A 2022-05-17 | 2025-05-16
Filter SKET HPFS—Sld'Blse' N/A 2022-08-22 | 2023-08-21
. WHKX2.80
Filter WAINWRIGHT | 70200l SN1 2022-08-22 | 2023-08-21
Amplifier HP HP8347A | 2834A00455 | 2022-08-22 | 2023-08-21
Amplifier Agilent 8449B 3008A02664 | 2022-08-22 | 2023-08-21
RF Cable Resenberger |  Cable 1 RE1 2022-08-22 | 2023-08-21
Loop Antenna SCHVE’:?(RZBE FMZB 15198 00128 | 2021-08-30 | 2023-08-29
Spectrum analyzer | <O\ D =SSCH FSU 200002 | 2022-08-22 | 2023-08-21
Preamplifier SKET  |LNPA_1840-50 SKZOlfmlBO 2022-08-22 | 2023-08-21
RF Cable ZDECL ZglLKgllATBZ 05302018#1 | 2022-08-22 | 2023-08-21
Spectrum analyzer ROl_\:\[/)AI\EéZS CH FSV40-N 102137 2022-08-22 | 2023-08-21
Filter/Amplifier bank RSESU-HPH-
e SKET UNPPLBG | SK20190712 | 2022-08-22 | 2023-08-21
Amplifier SKET LNPAZgﬂsG' SK202§’01080 2022-08-22 | 2023-08-21
RF Cable zpECL | 29ILKOIATBZ | oa0o01842 | 2022-08-22 | 2023-08-21

91
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3 Radio Spectrum Matter Test Results (RF)

3.1 Conducted Emission at AC power line

Except as shown in paragraphs (b)and (c)of this section, for an intentional radiator
that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency
or frequencies, within the band 150 kHz to 30 MHz, shall not exceed the limits in
the following table, as measured using a 50 yH/50 ohms line impedance
stabilization network (LISN).

Test Requirement:

Test Limit: Frequency of emission (MHz) Conducted limit (dBpV)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

Refer to ANSI C63.10-2013 section 6.2, standard test method for ac power-line

Test Method: e . . -
conducted emissions from unlicensed wireless devices

3.1.1 E.U.T. Operation:

Operating Environment:

Temperature: | 22.6 °C Humidity: | 52 % Atmospheric Pressure: | 102 kPa
Pre test mode: TM1, TM2, TM3, TM4
Final test mode: T™M4
3.1.2 Test Setup Diagram:
\

\
Vertical reference ground plane

AMNSs and AANs bonded to a reference ground plane
IEC
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3.1.3 Test Result:
TM4 / Line: Line

80.0 dBuV¥

70

60

a0

40

30

\

LV

FCC Pat 15 CLASS B QP

\|| | |l.| |llI
M Wafwl ML"UU lm N

2

at=d

m n '!|"'.

20 ﬂ peak
10 H\'J AVG
0.0
0.150 0.5 [MHz) 5 30.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit Margin
MHz dBuv dB dBuv dBuv dB  Detector Comment
1 0.2130 3517 10.10 4527 63.09 -17.82 peak
2 0.9750 27.04 1040 37.44 56.00 -18.56 peak
3 3.2460 30.93 10.51 41 .44 56.00 -14.56 peak
4 4.9500 27.89 1064 3853 56.00 -17.47 QP
5 49500 15.50 1064 2614 46.00 -19.86 AVG
6 8.8110 30.04 10.78 40.82 60.00 -19.18 QP
7 8.8110 2324 10.78 3402 50.00 -15.98 AVG
8 * 19.1669 36.14 11.04 47.18 60.00 -12.82 peak
*Maximum data  x:Over limit lover margin ‘Reference Only

Note: Measurement=Reading Level+Correc Factor.

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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TM4 / Line: Neutral

20.0 dBuV

70

\ FCC Fait 15 CLASS5 B QP
60 |

o0 7
) 4
x

|

|

i 1A - "L 'll- "|‘|
Vet \ ”'“'|'1 P

\J-jrﬁ‘g I.H'FWJVW\.J‘U“UNJNILW,Hw,w\l -.%»MM;JAILLJ&AWLM | "”f” ‘ '\‘ J/\ . | ‘ ::k

a0

40

30

20

10

0o

0.150 0.5 [MHz) 5 30.000
Reading Correct Measure- _
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuv dBuv dB  Detector  Comment

0.1980 33.60 10.09 43.69 63.69 -20.00 QP

0.1980 12.70 10.09 22.79 53.69 -3090 AVG

09780 2998 10.41 40.39 56.00 -15.61 peak

* 3.2790 33.35 10.51 43.86 56.00 -12.14 peak

49200  29.50 10.64 40.14 56.00 -15.86 QP

7.2630 36.47 10.72 4719 60.00 -12.81 peak

8.9880 20.36 10.78 31.14 60.00 -28.86 QP

8.9880 15.92 10.78 26.70 50.00 -23.30 AVG

1
2
3
4
5
6 4 9200 18.61 10.64 29 25 46.00 -16.75 AVG
7
8
9
0

20,9730 34.95 11.05 45.00 60.00 -14.00 peak

*Maximum data  x:Overlimit Lover margin Reference Only
Note: Measurement=Reading Level+Correc Factor. Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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3.2 20dB Occupied Bandwidth

Test Requirement:

Intentional radiators operating under the alternative provisions to the general
emission limits, as contained in 8§ 15.217 through 15.257 and in subpart E of this
part, must be designed to ensure that the 20 dB bandwidth of the emission, or
whatever bandwidth may otherwise be specified in the specific rule section under
which the equipment operates, is contained within the frequency band designated
in the rule section under which the equipment is operated.

Test Limit:

Intentional radiators operating under the alternative provisions to the general
emission limits, as contained in 8§ 15.217 through 15.257 and in subpart E of this
part, must be designed to ensure that the 20 dB bandwidth of the emission, or
whatever bandwidth may otherwise be specified in the specific rule section under
which the equipment operates, is contained within the frequency band designated
in the rule section under which the equipment is operated.

Test Method:

Occupied bandwidth—relative measurement procedure

Procedure:

a) The spectrum analyzer center frequency is set to the nominal EUT channel
center frequency. The span range for the EMI receiver or spectrum analyzer shall
be between two times and five times the OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of
the OBW and video bandwidth (VBW) shall be approximately three times RBW,
unless otherwise specified by the applicable requirement.

c) Set the reference level of the instrument as required, keeping the signal from
exceeding the maximum input mixer level for linear operation. In general, the peak
of the spectral envelope shall be more than [10 log (OBW/RBW)] below the
reference level. Specific guidance is given in 4.1.5.2.

d) Steps a) through c¢) might require iteration to adjust within the specified
tolerances.

e) The dynamic range of the instrument at the selected RBW shall be more than
10 dB below the target “—xx dB down” requirement; that is, if the requirement calls
for measuring the —20 dB OBW, the instrument noise floor at the selected RBW
shall be at least 30 dB below the

reference value.

f) Set detection mode to peak and trace mode to max hold.

g) Determine the reference value: Set the EUT to transmit an unmodulated carrier
or modulated signal, as applicable. Allow the trace to stabilize. Set the spectrum
analyzer marker to the highest level of the displayed trace (this is the reference
value).

h) Determine the “—xx dB down amplitude” using [(reference value) — xx].
Alternatively, this calculation may be made by using the marker-delta function of
the instrument.

i) If the reference value is determined by an unmodulated carrier, then turn the
EUT modulation ON, and either clear the existing trace or start a new trace on the
spectrum analyzer and allow the new trace to stabilize. Otherwise, the trace from
step g) shall be used for step j).

j) Place two markers, one at the lowest frequency and the other at the highest
frequency of the envelope of the spectral display, such that each marker is at or
slightly below the “-xx dB down amplitude” determined in step h). If a marker is
below this “-xx dB down amplitude” value, then it shall be as close as possible to
this value. The occupied bandwidth is the frequency difference between the two
markers. Alternatively, set a marker at the lowest frequency of the envelope of the
spectral display, such that the marker is at or slightly below the “-xx dB down
amplitude” determined in step h). Reset the marker-delta function and move the
marker to the other side of the emission until the delta marker amplitude is at the
same level as the reference marker amplitude. The marker-delta frequency
reading at this point is the specified emission bandwidth.

k) The occupied bandwidth shall be reported by providing plot(s) of the measuring
instrument display; the plot axes and the scale units per division shall be clearly
labeled. Tabular data may be reported in addition to the plot(s).




Pagel4 of38 Report No.: A2212031-C01-R08

3.2.1 E.U.T. Operation:

Operating Environment:

Temperature: | 24.1 °C Humidity: | 55.9 % Atmospheric Pressure: | 101.6 kPa
Pre test mode: TM1, TM2, TM3, TM4
Final test mode: TM1, TM2, TM3

3.2.2 Test Setup Diagram:

o 0
RF TEST SYSTEM

|l

o

—

TST PASS

EUT '
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3.2.3 Test Result:

For Mobile
Frequency(kHz) 20l OCC(LIJ(FQ/Z)B S Limit (kHz) Conclusion
125 3.951 PASS

Test plots as follows:

Agilent Spectrum Analyzer - Occupied BW

ST : ALIGHAUTO  [02:24:52 AM Mar 16, 2023
x dB -20.00 dB Center Freq: 125.000 kHz Radio Std: None TracelDetector
= — 3 Trig:Free Run Avg|Hold:>10i10

#IFGain:Low #itten: 0 dB Radic Device: BTS

Ref Offset 2 dB
Ref 5.00 dBm

Clear Write

Average

Max Hold

Span 20 kHz
#/BW 300 Hz Sweep FFT Min Hold
Occupied Bandwidth Total Power -5.56 dBm

3.674 kHz Detector

Average »

Transmit Freq Error 9 Hz OBW Power 99.00 % Auto Man
x dB Bandwidth 3.951 kHz x dB -20.00 dB

IMSG




Pagel6 of38

Report No.: A2212031-C01-R08

For Airpods
Frequency(kHz) Al Occ(l.ll(ﬁ)_)'/Z)BandWIdth Limit (kHz) Conclusion
148 3.898 PASS

Test plots as follows:

Agilent Spectrum Analyzer, - Occupied BW

SOIREREAGE EEE | ALIGNAUTO  |05:10:24 AM Mar 16, 2023
x dB -20.00 dB Radio 5td: None

Genter Freq: 146.000 kHz TracelDetector

) Trig: Free Run Avg|Hold:>10/10
#itten: 0 dB

i
#IFGain:Low Radic Device: BTS

Ref Offset 2 dB
Ref 5.00 dBm

Clear Write

Average

Max Hold

Span 20 kHz

#VBW 300 Hz Sweep FFT

Min Hold
Occupied Bandwidth Total Power
3.767 kHz

9 Hz
3.898 kHz

Detector
Average @
OBW Power Auto Man

x dB -20.00 dB

Transmit Freq Error
x dB Bandwidth

IMSG
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For iWatch
Frequency(kHz) Al OCC(LII(FQ/Z)B Sl ITeL) Limit (kHz) Conclusion
325 0.253 PASS

Test plots as follows:

Agilent Spectrum Analyzer - Occupied BW
T e SENSE:INT| SOURCE OFF A\ ALIGH OFF 05:45:53 &M Mar 16, 2023
Center Freq 325.000 kHz Center Freq: 325.000 kHz Radio Std: None Frequency
[o59) Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 0 dB Radio Device: BTS

Ref -30.00 dBm

Center Freqg

Center 325.0 kHz Span 1 kHz
#Res BW 100 Hz #VBW 300 Hz Sweep FFT

Occupied Bandwidth Total Power -45.8 dBm
214 HZ Freq Offse

Transmit Freq Error -47 Hz OBW Power 99.00 % 0 H
x dB Bandwidth 253 Hz x dB -20.00 dB

IMSG sTaTUS ! AC coupled: Accy unspec'd < 10MHz
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3.3 Emissions in

restricted frequency bands (below 30MHz)

Test Requirement;

47 CFR 15.209

Test Limit:

Frequency (MHz) Field strength Measurement

(microvolts/meter) distance
(meters)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30

30-88 100 ** 3

88-216 150 ** 3

216-960 200 ** 3

Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional
radiators operating under this section shall not be located in the frequency bands
54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz. However, operation within
these frequency bands is permitted under other sections of this part, e.g.,

§§ 15.231 and 15.241.

As shown in § 15.35(b), for frequencies above 1000 MHz, the field strength limits
in paragraphs (a)and (b)of this section are based on average limits. However, the
peak field strength of any emission shall not exceed the maximum permitted
average limits specified above by more than 20 dB under any condition of
modulation. For point-to-point operation under paragraph (b)of this section, the
peak field strength shall not exceed 2500 millivolts/meter at 3 meters along the
antenna azimuth.

Test Method:

Radiated emissions tests

Procedure:

ANSI C63.10-2013 section 6.6.4

3.3.1 E.U.T. Operation

Operating Environment:

Temperature: | 24.1 °C Humidity: | 55.9 % Atmospheric Pressure: | 101.6 kPa

Pre test mode:

T™M1, TM2, TM3, TM4

Final test mode:

T™M1, TM4
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3.3.2 Test Result:

TM4 / Polarization: Coplanar
140.0 dBuV{m

110

120

1o 50 9K-J0M
100

an 5{ X
g0

0

60

50

40 ]

30

200

0.009 (MHz) 0.150
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuv dB dBuVim dBuV/m dB Detector cm degree Comment

1 0.0189 19.39 2127 40.66 1221 -8152 peak

2 0.0381 11.94 20.55 3249 118.? -8362 peak

3 0.0451 11.69 2017 31.86 114.é -8279 peak

4 0.0704 2237 2019 42 56 11D.é -68.24 peak

5 0.1250 68.57 19.85 88.42 1{]5.5 1741 peak

6 * 0.1479 67.74 2017 879, 1{]4.5 -16.46 peak

Note:1. *Maximum data; x:Over limit; l-over margin.
2 Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
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TM4/ Polarization: Coplanar
1200 dBuV/m

110
100
90
80
n

60

FCC PART 168 9K-30M

40
30 10
2 Myttt g eyt
10
0.0
0.150 0.5 (MHz) ] 30.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuv dB dBuVim dBuvim dB Detector cm degree  Comment
1 0.2500 32.96 20.06 53.02 99.83 -46.81 peak
2 0.2960 29.09 19.99 49.08 9836 -4928 peak
3 0.3250 5372 19.95 7367 9755 -2388 peak
4 0.3800 3410 19.87 53.97 9620 -4223 peak
5 0.4380 2853 19.79 4832 94 97 -4665 peak
G 0.4641 26.92 19.75 46.67 9447 -47.80 peak
7" 0.6440 3220 19.79 51.99 7159 -1960 peak
8 0.9718 2515 19.98 4513 6796 -2283 peak
9 1.4200 1217 2010 3227 6461 -32.34 peak
10 5.2442 5.83 2173 27 .56 70.00 -4244 peak

Note:1. *Maximum data; x:Owver limit; l-over margin.
2 Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
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TM1 / Polarization: Coplanar
1100 dBuV/m

130

120

1o R0, 9K-10M
100

an %
80

70

(1]

50

40

1
30
200
0.009 {MHz) 0.150
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree Comment

1 0.0189 13.16 2127 3443 1221 -8775 peak

2 0.0257 12.30 2110 3340 1195 -8612 peak

3 0.0451 11.69 2017 31.86 1146 -8279 peak

4 0.0604 16.76 20.06 36.82 1121 -75.30 peak

5 0.0758 2523 2011 45 34 1101 -6482 peak

6 * 0.1250 69.57 19.85 8942 10568 -1641 peak

Note:1. *:Maximum data; x:Over limit; l.over margin.
2 Measurement=Reading Level+Caorrect Factor; Caorrect Factor=Antenna Factor+Cable Loss.
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TM1/ Polarization: Coplanar
120.0 dBuV/m

110

100

a0

80

20 FCC PART 158 9K-30M
60

1

i WW

40

30

20

10

0.0

0.150 0.5 {MHz) 5 30.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table

Level Factor ment Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degree  Comment

1 0.2500 33.96 20.06 54.02 99.83 -4581 peak

2 0.3800 30.10 19.87 4997 96.20 -486.23 peak

3 0.5151 26.11 19.71 4582 7356 -2774 peak

4 1.8385 10.97 20.21 31.18 7000 -3882 peak

5 44855 6.58 21.32 27.90 7000 -4210 peak

G 8.7538 5.09 21.82 26.91 7000 -4309 peak

Note:1. *:Maximum data; x:Over limit; l:over margin.
2 Measurement=Reading Level+Caorrect Factor, Correct Factor=Antenna Factor+Cable Loss.
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3.4 Emissions in

restricted frequency bands (30MHz - 1GHz)

Test Requirement;

47 CFR 15.209

Test Limit:

Frequency (MHz) Field strength Measurement

(microvolts/meter) distance
(meters)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30

30-88 100 ** 3

88-216 150 ** 3

216-960 200 ** 3

Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional
radiators operating under this section shall not be located in the frequency bands
54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz. However, operation within
these frequency bands is permitted under other sections of this part, e.g.,

§§ 15.231 and 15.241.

As shown in § 15.35(b), for frequencies above 1000 MHz, the field strength limits
in paragraphs (a)and (b)of this section are based on average limits. However, the
peak field strength of any emission shall not exceed the maximum permitted
average limits specified above by more than 20 dB under any condition of
modulation. For point-to-point operation under paragraph (b)of this section, the
peak field strength shall not exceed 2500 millivolts/meter at 3 meters along the
antenna azimuth.

Test Method:

Radiated emissions tests

Procedure:

ANSI C63.10-2013 section 6.6.4

3.4.1 E.U.T. Operation

Operating Environment:

Temperature: | 22.6 °C Humidity: | 52 % Atmospheric Pressure: | 102 kPa

Pre test mode:

T™M1, TM2, TM3, TM4

Final test mode:

T™4
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3.4.2 Test Result:

TM4 / Polarization: Horizontal
800 dBuV{m

70

60
FCC Partl15Class B Radiation

: f

40
Rt
30
1
20
10
0.0
30,000 40 50 60 70 80 {MHz) 300 400 500 GOD 700  1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuv dB dBuvim  dBuV/im dB  Defector  cm degree Comment

1 55.6679 12.05 13.57 2562 40.00 -14.38 peak
2 142.6075 12.46 14.51 26.97 4350 -16.53 peak
3 216.7068 18.36 11.52 29.88 46.00 -16.12 peak
4 2946298 14.46 13.98 28.44 46.00 -17.56 peak
5
6

* 4328097 22.26 17.15 3941 46.00 -659 peak
761.4152 11.16 22 60 33.76 46.00 -12.24 peak

Note:1. *:Maximum data; x:Over limit; l:over margin.
2 Measurement=Reading Level+Correct Factor, Correct Factor=Antenna Factor+Cable Loss.
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TM4 / Polarization: Vertical

80.0 dBuV/m

70

G0
FCC Part15Class B Radiation

: |

40

1 s
3 W

) W

20

10

0.0
30,000 40 50 &0 70 {MHz) 300 400 500 GO0 700  1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuV dB dBuv/im  dBuV/im dB  Detector  cm degree Comment

1 329136 20.94 13.66 34 .60 4000 -540 peak

2 41.3345 20.87 14.34 3521 4000 479 QP

3 " 712633 24 21 11.11 3532 4000 468 QP

4 214.2387 19.22 11.35 30.57 4350 -12.93 peak

5 320.0492 18.66 14.63 33.29 4600 -1271 peak

6 422 1564 20.04 16.80 36.84 4600 -916 peak

Note:1. *:Maximum data; x:Over limit; l:over margin.
2 Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.



Page26 of38 Report No.: A2212031-C01-R08

4  Test Setup Photos

Conducted Emission at AC power line
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Emissions in restricted frequency bands (30MHz - 1GHz)
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5 EUT Constructional Details (EUT Photos)
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